
danfoss.high-pressurepumps.com

Parts list

PAHT 2-308 pumps
PAHT G 2-308 pumps

MAKING MODERN LIVING POSSIBLE



Parts list	 PAHT and PAHT G pumps

2 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

Table of Contents 1.	 General  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                 3

2.	 Spare parts list for PAHT 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                4

3.	 Exploded view for PAHT 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                5

4.	 Spare parts list for PAHT G 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              6

5.	 Exploded view for PAHT G 2  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                             7

6.	 Spare parts list for PAHT 3.2-6.3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          8

7.	 Exploded view for PAHT 3.2-6.3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                          9

8.	 Spare parts list for PAHT G 3.2-6.3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      10

9.	 Exploded view for PAHT G 3.2-6.3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       11

10.	 Spare parts list for PAHT 10-12.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        12

11.	 Exploded view for PAHT 10-12.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                        13

12.	 Spare parts list for PAHT G 10-12.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      14

13.	 Exploded view for PAHT G 10-12.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      15

14.	 Spare parts list for PAHT 20-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         16

15.	 Exploded view for PAHT 20-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         17

16.	 Spare parts list for PAHT G 20-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       18

17.	 Exploded view for PAHT G 20-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       19

18.	 Spare parts list for PAHT 50-90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         20

19.	 Exploded view for PAHT 50-90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                         21

20.	 Spare parts list for PAHT G 50-90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       22

21.	 Exploded view for PAHT G 50-90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       23

22.	 Spare parts list for PAHT 256-308 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       24

23.	 Exploded view for PAHT 256-308 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                       25

24.	 Spare parts list for PAHT G 256-308 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     26

25.	 Exploded view for PAHT G 256-308 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     27

26.	 Tool sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .28



Parts list	 PAHT and PAHT G pumps

3521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

This parts list provides an overview of the 
content of the various service sets for the

•	 PAHT 2-6.3
•	 PAHT G 2-6.3 

•	 PAHT 10-12.5
•	 PAHT G 10-12.5 

•	 PAHT 20-32
•	 PAHT G 20-32 

•	 PAHT 50-90
•	 PAHT G 50-90 

•	 PAHT 256-308
•	 PAHT G 256-308

as well as exploded views of the pumps.

1.	 General    



Parts list	 PAHT and PAHT G pumps

4 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

2.	� Spare parts list for  
PAHT 2

  

18
0B

41
00

 - 
Se

al
 s

et
 

(P
A

H
T 

2-
6.

3)

18
0B

41
04

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

2-
6.

3)

18
0B

41
01

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
2-

6.
3)

18
0B

41
02

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
2)

18
0B

43
01

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
2)

Pos. Qnt. Designation Material

1 1 Housing AISI 304 / PEEK

2 1 Pin Ø5 x 10 AISI 316 x

5 4 Screw M6 x 16 AISI 316 x

31 1 Swash plate AISI 431 x

32 1 Screw M6 x 8 AISI 304 x

33 1 Washer AISI 304 x

34 1 Pin  Ø4 x 8 AISI 316 x

61 1 Cylinder barrel AISI 431 / PEEK x

62 1 Spring AISI 304 x

63 1 Spring guide PEEK

64 1 Retainer ball PEEK

65 1 Retainer plate 1.4301 x

66 5 Piston AISI 431/ PEEK x

67 1 Key 5 x 5 x 20 AISI 316Ti x

69 1 Stop PEEK x

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 5 Back up ring PTFE x

94 5 O-ring Ø8,73 x Ø1,78 NBR x

121 1 Port flange AISI 304 / PEEK

122 1 O-ring Ø70 x Ø2,72 NBR x

123 1 O-ring Ø75,92 x Ø1,78 NBR x

124 1 Shaft seal AISI 304 / NBR x

125 1 End cover AISI 304

126 1 Pin  Ø4 x 8 AISI 316

127 2 Screw M5 x 20 AISI 304 x

136 2 O-ring Ø7 x Ø1,5 NBR x

1 Service instruction x



Parts list	 PAHT and PAHT G pumps

5521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

3.	� Exploded view for  
PAHT 2



Parts list	 PAHT and PAHT G pumps

6 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

 

18
0B

43
07

 - 
Se

al
 s

et
 

(P
A

H
T 

G
 2

-6
.3

)

18
0B

43
11

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

G
 2

-6
.3

)

18
0B

43
08

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
-6

.3
)

18
0B

43
09

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
G

 2
)

18
0B

43
17

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
)

Pos. Qnt. Designation Material

1 1 Housing AISI 304 / PEEK

2 1 Pin Ø5 x 10 AISI 316 x

5 4 Screw M6 x 16 AISI 316 x

31 1 Swash plate AISI 431 x

32 1 Screw M6 x 8 AISI 304 x

33 1 Washer AISI 304 x

34 1 Pin  Ø4 x 8 AISI 316 x

61 1 Cylinder barrel AISI 431 / PEEK x

62 1 Spring AISI 304 x

63 1 Spring guide PEEK

64 1 Retainer ball PEEK

65 1 Retainer plate 1.4301 x

66 5 Piston AISI 431/ PEEK x

67 1 Key 5 x 5 x 20 AISI 316Ti x

69 1 Stop PEEK x

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 5 Back up ring PTFE x

94 5 O-ring Ø8,73 x Ø1,78 NBR x

121 1 Port flange AISI 304 / PEEK

122 1 O-ring Ø70 x Ø2,72 NBR x

123 1 O-ring Ø75,92 x Ø1,78 NBR x

124 1 Shaft seal AISI 304 / NBR x

125 1 End cover AISI 304

126 1 Pin  Ø4 x 8 AISI 316

127 2 Screw M5 x 20 AISI 304 x

136 2 O-ring Ø7 x Ø1,5 NBR x

1 Service instruction x

4.	� Spare parts list for  
PAHT G 2



Parts list	 PAHT and PAHT G pumps

7521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

5.	� Exploded view for 
PAHT G 2 



Parts list	 PAHT and PAHT G pumps

8 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

6.	� Spare parts list for  
PAHT 3.2-6.3

18
0B

41
00

 - 
Se

al
 s

et
 

(P
A

H
T 

2-
6.

3)

18
0B

41
04

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

2-
6.

3)

18
0B

41
01

 - 
Va

lv
e 

pl
at

e 
se

t 
( P

A
H

T 
2-

6.
3)

18
0B

41
03

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
3.

2-
6.

3)

18
0B

43
02

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
3.

2)

18
0B

43
03

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
4)

18
0B

43
04

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
6.

3)

Pos. Qnt. Designation Material

1 1 Housing AISI 304 / PEEK

2 1 Pin Ø5 x 10 AISI 316 x

5 4 Screw M6 x 16 AISI 316 x

31 1 Swash plate AISI 431 x x x

32 1 Screw M6 x 8 AISI 304 x x x

33 1 Washer AISI 304 x x x

34 1 Pin  Ø4 x 8 AISI 316 x x x

61 1 Cylinder barrel AISI 431 / PEEK x

62 1 Spring AISI 304 x

63 1 Spring guide PEEK x

64 1 Retainer ball PEEK x

65 1 Retainer plate 1.4301 x

66 5 Piston AISI 431/ PEEK x

67 1 Key 5 x 5 x 20 AISI 316Ti x

69 1 Stop PEEK

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 5 Back up ring PTFE x

94 5 O-ring Ø8,73 x Ø1,78 NBR x

121 1 Port flange AISI 304 / PEEK

122 1 O-ring Ø70 x Ø2,72 NBR x

123 1 O-ring Ø75,92 x Ø1,78 NBR x

124 1 Shaft seal AISI 304 / NBR x

125 1 End cover AISI 304

126 1 Pin  Ø4 x 8 AISI 316

127 2 Screw M5 x 20 AISI 304 x

136 2 O-ring Ø7 x Ø1,5 NBR x

1 Service instruction x



Parts list	 PAHT and PAHT G pumps

9521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

7.	� Exploded view for  
PAHT 3.2-6.3



Parts list	 PAHT and PAHT G pumps

10 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

8.	� Spare parts list for  
PAHT G 3.2-6.3

18
0B

43
07

 - 
Se

al
 s

et
 

(P
A

H
T 

G
 2

-6
.3

)

18
0B

43
11

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

G
 2

-6
.3

)

18
0B

43
08

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
-6

.3
)

18
0B

43
10

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
G

 3
.2

-6
.3

)

18
0B

43
18

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 3
.2

)

18
0B

43
19

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 4
)

18
0B

43
20

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 6
.3

)

Pos. Qnt. Designation Material

1 1 Housing AISI 304 / PEEK

2 1 Pin Ø5 x 10 AISI 316 x

5 4 Screw M6 x 16 AISI 316 x

31 1 Swash plate AISI 431 x x x

32 1 Screw M6 x 8 AISI 304 x x x

33 1 Washer AISI 304 x x x

34 1 Pin  Ø4 x 8 AISI 316 x x x

61 1 Cylinder barrel AISI 431 / PEEK x

62 1 Spring AISI 304 x

63 1 Spring guide PEEK x

64 1 Retainer ball PEEK x

65 1 Retainer plate 1.4301 x

66 5 Piston AISI 431/ PEEK x

67 1 Key 5 x 5 x 20 AISI 316Ti x

69 1 Stop PEEK

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 5 Back up ring PTFE x

94 5 O-ring Ø8,73 x Ø1,78 NBR x

121 1 Port flange AISI 304 / PEEK

122 1 O-ring Ø70 x Ø2,72 NBR x

123 1 O-ring Ø75,92 x Ø1,78 NBR x

124 1 Shaft seal AISI 304 / NBR x

125 1 End cover AISI 304

126 1 Pin  Ø4 x 8 AISI 316

127 2 Screw M5 x 20 AISI 304 x

136 2 O-ring Ø7 x Ø1,5 NBR x

1 Service instruction x



Parts list	 PAHT and PAHT G pumps

11521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

9.	� Exploded view for  
PAHT G 3.2-6.3



Parts list	 PAHT and PAHT G pumps

12 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

10.	� Spare parts list for  
PAHT 10-12.5

 

18
0B

41
05

 - 
Se

al
 s

et
 

(P
A

H
T 

10
-1

2.
5)

18
0B

41
07

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

10
-1

2.
5)

18
0B

41
08

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
10

-1
2.

5)

18
0B

41
06

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
10

-1
2.

5)

18
0B

43
05

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
10

)

18
0B

43
06

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
12

.5
)

Pos. Qnt. Designation Material

1 1 Housing AISI 304 / PEEK

2 1 Pin Ø5 x 10 AISI 316 x

5 4 Screw M8 x 20 AISI 304 x

31 1 Swash plate AISI 431 x x

32 1 Screw M6 x 8 AISI 304 x x

33 1 Washer AISI 304 x x

34 1 Pin Ø5 x 10 AISI 316 x x

61 1 Cylinder barrel AISI 431 / PEEK x

62 1 Spring AISI 316Ti x

63 1 Spring guide PEEK x

64 1 Retainer ball PEEK x

65 1 Retainer plate AISI 304 x

66 5 Piston AISI 431/ PEEK x

67 1 Key 5 x 5 x 20 AISI 316Ti x

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 5 Back up ring PTFE x

94 5 O-ring Ø13 x Ø2 NBR x

121 1 Port flange AISI 304 / PEEK

122 1 O-ring Ø90 x Ø2 NBR x

123 1 O-ring Ø75,92 x Ø1,78 NBR x

124 1 Shaft seal AISI 304 / NBR x

125 1 End cover AISI 304

126 1 Pin  Ø6 x 10 AISI 316

127 2 Screw M5 x 20 AISI 304 x

136 2 O-ring Ø7 x Ø1,5 NBR x

1 Service instruction x



Parts list	 PAHT and PAHT G pumps

13521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

11.	� Exploded view for  
PAHT 10-12.5



Parts list	 PAHT and PAHT G pumps

14 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

12.	� Spare parts list for  
PAHT G 10-12.5

 

18
0B

43
12

 - 
Se

al
 s

et
 

(P
A

H
T 

G
 1

0-
12

.5
)

18
0B

43
15

 - 
Cy

lin
de

r b
ar

re
l s

et
  

(P
A

H
T 

G
 1

0-
12

.5
)

18
0B

43
13

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 1
0-

12
.5

)

18
0B

43
14

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
G

 1
0-

12
.5

)

18
0B

43
21

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 1
0)

18
0B

43
22

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 1
2.

5)

Pos. Qnt. Designation Material

1 1 Housing AISI 304 / PEEK

2 1 Pin Ø5 x 10 AISI 316 x

5 4 Screw M8 x 20 AISI 304 x

31 1 Swash plate AISI 431 x x

32 1 Screw M6 x 8 AISI 304 x x

33 1 Washer AISI 304 x x

34 1 Pin  Ø5 x 10 AISI 316 x x

61 1 Cylinder barrel AISI 431 / PEEK x

62 1 Spring AISI 316Ti x

63 1 Spring guide PEEK x

64 1 Retainer ball PEEK x

65 1 Retainer plate AISI 304 x

66 5 Piston AISI 431/ PEEK x

67 1 Key 5 x 5 x 20 AISI 316Ti x

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 5 Back up ring PTFE x

94 5 O-ring Ø13 x Ø2 NBR x

121 1 Port flange AISI 304 / PEEK

122 1 O-ring Ø90 x Ø2 NBR x

123 1 O-ring Ø75,92 x Ø1,78 NBR x

124 1 Shaft seal AISI 304 / NBR x

125 1 End cover AISI 304

126 1 Pin  Ø6 x 10 AISI 316

127 2 Screw M5 x 20 AISI 304 x

136 2 O-ring Ø7 x Ø1,5 NBR x

1 Service instruction x



Parts list	 PAHT and PAHT G pumps

15521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

13.	� Exploded view for  
PAHT G 10-12.5



Parts list	 PAHT and PAHT G pumps

16 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

18
0B

40
55

 - 
Se

al
 s

et
 (P

A
H

T 
20

-3
2)

18
0B

40
54

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

20
-3

2)

18
0B

40
52

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
20

-3
2)

18
0B

40
53

 - 
Pi

st
on

 s
et

(P
A

H
T 

20
-3

2)

18
0B

42
51

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
20

)

18
0B

42
54

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
25

)

18
0B

42
57

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
32

)

Pos Qnt Designation Material

- 1 Shaft bush, topedo -

- 1 Press tool 1

- 1 Press tool 2

1 1 Housing AISI 316

2 2 Pin, Ø4 x 14 AISI 304 x

5 10 Screw, M8 x 16 AISI 304 x

9 1 O-ring, Ø102 x 3 NBR x

11 1 End cover CW AISI 316

31 1 Swash plate AISI 431 x x x

34 2 Pin, Ø4 x 14 AISI 304 x x x

61 1 Cylinder barrel AISI 431 x

62 1 Spring AISI 304 x

63 1 Retainer PEEK x

64 1 Retainer ball AISI 304 x

65 1 Retainer plate 1.4301 x

66 9 Piston AISI 431/ PEEK x

67 1 Key, 8 x 7 x 32 AISI 316Ti x

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 9 Back-up ring PTFE x

94 9 O-ring, Ø13 x 2 NBR x

121 1 Port flange AISI 316

122 1 O-ring, Ø102 x 3 NBR x

123 1 O-ring, Ø59,5 x 3 NBR x

124 1 Shaft sealing AISI 304 / NBR x

125 1 End cover AISI 316

126 1 Pin, Ø5 x 10 AISI 304 x

127 6 Screw, M8 x 60 AISI 304 x

128 4 Screw, M8 x 50 AISI 304 x

1 Service instruction x

14.	� Spare parts list for  
PAHT 20-32



Parts list	 PAHT and PAHT G pumps

17521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

15.	� Exploded view for  
PAHT 20-32



Parts list	 PAHT and PAHT G pumps

18 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

 

18
0B

43
33

 - 
Se

al
 s

et
 

(P
A

H
T 

G
 2

0-
32

)

18
0B

43
35

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

G
 2

0-
32

)

18
0B

43
37

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
0-

32
)

18
0B

43
36

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
G

 2
0-

32
)

18
0B

43
23

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
0)

18
0B

43
24

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
5)

18
0B

43
25

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 3
2)

Pos. Qnt. Designation Material

1 1 Housing AISI 316

2 2 Pin Ø4 x 14 AISI 304 x

5 10 Screw M8 x 16 AISI 304 x

9 1 O-ring Ø102 x 3 NBR x

11 1 End cover CW AISI 316

31 1 Swash plate AISI 431 x x x

32 1 Screw Ø8 x 16 AISI 304 x x x

34 2 Pin Ø4 x 14 AISI 304 x x x

61 1 Cylinder barrel AISI 431 x

62 1 Spring AISI 304 x

63 1 Retainer PEEK x

64 1 Retainer ball AISI 304 x

65 1 Retainer plate 1.4301 x

66 9 Piston AISI 431 / PEEK x

67 1 Key 8 x 7 x 32 AISI 316Ti x

91 1 Port plate AISI 304 / PEEK x

92 1 Valve plate AISI 431 x

93 9 Back up ring PTFE x

94 9 O-ring Ø13 x 2 NBR x

121 1 Port flange AISI 316

122 1 O-ring Ø102 x 3 NBR x

123 1 O-ring Ø59,5 x 3 NBR x

124 1 Shaft sealing AISI 304 / NBR x

125 1 End cover AISI 316

126 1 Pin Ø5 x 10 AISI 304 x

127 6 Screw M8 x 60 AISI 304 x

128 4 Screw M8 x 50 AISI 304 x

1 Service instruction x

16.	� Spare parts list for  
PAHT G 20-32



Parts list	 PAHT and PAHT G pumps

19521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

17.	� Exploded view for  
PAHT G 20-32



Parts list	 PAHT and PAHT G pumps

20 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

18.	� Spare parts list for  
PAHT 50-90

18
0B

41
96

 - 
Se

al
 s

et
 (P

A
H

T 
50

-9
0)

18
0B

41
95

 - 
Cy

lin
de

r b
ar

re
l s

et
 (P

A
H

T 
50

-9
0)

18
0B

41
92

 - 
Va

lv
e 

pl
at

e 
se

t (
PA

H
T 

50
-7

0)

18
0B

41
93

 - 
Va

lv
e 

pl
at

e 
se

t (
PA

H
T 

80
-9

0)

18
0B

41
94

 - 
Pi

st
on

 s
et

 (P
A

H
T 

50
-9

0)

18
0B

42
52

 - 
Sw

as
h 

pl
at

e 
se

t (
PA

H
T 

50
)

18
0B

42
55

 - 
Sw

as
h 

pl
at

e 
se

t (
PA

H
T 

63
)

18
0B

42
58

 - 
Sw

as
h 

pl
at

e 
se

t (
PA

H
T 

70
)

18
0B

42
53

 - 
Sw

as
h 

pl
at

e 
se

t (
PA

H
T 

80
)

18
0B

42
56

 - 
Sw

as
h 

pl
at

e 
se

t (
PA

H
T 

90
)

Pos Qnt Designation Material

- 1 Shaft bush, topedo -

- 1 Press tool 1

- 1 Press tool 2

1 1 Housing AISI 316

2 2 Pin, Ø4 x 14 AISI 304 x

5 10 Screw, M8 x 16 AISI 304 x

9 1 O-ring, Ø135 x 3 NBR x

11 1 End cover CW AISI 316

31 1 Swash plate AISI 431 x x x x x

34 2 Pin, Ø4 x 14 AISI 304 x x x x x

61 1 Cylinder barrel AISI 431 x

62 1 Spring 1.4462 x

64 1 Retainer ball AISI 431 x

65 1 Retainer plate AISI 304 x

66 9 Piston AISI 431/ PEEK x

67 1 Key, 8 x 7 x 32 AISI 316Ti x

70 1 Washer PP x

71 1 Retainer AISI 304 / PEEK x

91 1 Port plate AISI 304 / PEEK x x

92 1 Valve plate AISI 431 x x

93 9 Back-up ring PTFE x x

94 9 O-ring, Ø18,3 x 2,4 NBR x x

121 1 Port flange AISI 316

122 1 O-ring, Ø135 x 3 NBR x

123 1 O-ring, Ø65 x 5 NBR x

124 1 Shaft sealing AISI 304 / NBR x

125 1 End cover AISI 316

126 1 Pin, Ø6 x 10 AISI 304 x

127 6 Screw, M8 x 70 AISI 304 x

128 4 Screw, M8 x 55 AISI 304 x

1 Service instruction x



Parts list	 PAHT and PAHT G pumps

21521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

19.	� Exploded view for 
PAHT 50-90



Parts list	 PAHT and PAHT G pumps

22 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

  

18
0B

43
41

 - 
Se

al
 s

et
 

(P
A

H
T 

G
 5

0-
90

)

18
0B

43
39

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

G
 5

0-
90

)

18
0B

43
40

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 5
0-

70
)

18
0B

43
44

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 8
0-

90
)

18
0B

43
43

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
G

 5
0-

90
)

18
0B

43
26

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 5
0)

18
0B

43
27

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 6
3)

18
0B

43
28

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 7
0)

18
0B

43
29

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 8
0)

18
0B

43
30

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 9
0)

Pos. Qnt. Designation Material

1 1 Housing AISI 316

2 2 Pin ø4 x 14 AISI 304 x

5 10 Screw M8 x 16 AISI 304 x

9 1 O-ring ø135 x 3 NBR x

11 1 End cover CW AISI 316

31 1 Swash plate AISI 431 x x x x x

32 1 Screw M8 x 20 AISI 304 x x x x x

34 2 Pin ø4 x 14 AISI 304 x x x x x

61 1 Cylinder barrel AISI 431 x

62 1 Spring 1.4462 x

64 1 Retainer ball AISI 431 x

65 1 Retainer plate AISI 304 x

66 9 Piston AISI 431 / PEEK x

67 1 Key 8 x 7 x 32 AISI 316Ti x

70 1 Washer Polypropylen x

71 1 Retainer AISI 304 / PEEK x

91 1 Port plate AISI 304 / PEEK x x

92 1 Valve plate AISI 431 x x

93 9 Back up ring PTFE x x

94 9 O-ring ø18,3 x 2,4 NBR x x

121 1 Port flange AISI 316

122 1 O-ring ø135 x 3 NBR x

123 1 O-ring Ø65 x 5 NBR x

124 1 Shaft sealing AISI 304 / NBR x

125 1 End cover AISI 316

126 1 Pin ø6 x 10 AISI 304 x x

127 6 Screw M8 x 70 AISI 304 x

128 4 Screw M8 x 55 AISI 304 x

1 Service instruction x

20.	� Spare parts list for  
PAHT G 50-90



Parts list	 PAHT and PAHT G pumps

23521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

21.	�� Exploded view for 
PAHT G 50-90



Parts list	 PAHT and PAHT G pumps

24 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

18
0B

40
82

 - 
Se

al
 s

et
 

(P
A

H
T 

25
6-

30
8)

18
0B

40
79

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

25
6-

30
8)

18
0B

40
78

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
25

6-
30

8)

18
0B

40
84

 - 
Re

ta
in

er
 s

et
 

(P
A

H
T 

25
6-

30
8)

18
0B

40
83

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
25

6-
30

8)

18
0B

40
80

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
25

6)

18
0B

40
81

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
30

8)

Pos Qnt Designation Material

1 1 Housing Duplex / PEEK

2 2 Pin, Ø6 x 10 AISI 316 x x x

2 1 Pin, Ø6 x 10 AISI 316 x

3 4 Bleeding plug, G 1/4” Super Duplex x

4 4 O-ring, Ø11 x 2 NBR x

5 17 Screw, M8 x 30 AISI 316 x x x

5 15 Screw, M8 x 30 AISI 316 x

9 1 O-ring, Ø228 x 4 NBR x x x x

10 2 O-ring, Ø9,19 x 2,62 NBR x

11 1 End cover CW Duplex

13 2 Screw, M8 x 16 AISI 316 x x x x

31 1 Swash plate Super Duplex x x

34 2 Pin, Ø10,5 x 20 Duplex x x x

61 1 Cylinder barrel Super Duplex / PEEK x

62 4 Spring Duplex x

63 1 Spring guide PP x

64 1 Retainer guide Super Duplex x

65 1 Retainer plate Super Duplex x

66 9 Piston Super Duplex / PEEK x

67 1 Key, 12 x 8 x 70 AISI 316

71 1 Ass. retainer Super Duplex / PEEK x

91 1 Port plate Super Duplex / PEEK x

92 1 Valve plate Super Duplex x

93 9 Back up ring PTFE x

94 9 O-ring, Ø30,2 x 3 NBR x

121 1 Port flange Duplex

122 1 O-ring, Ø68 x 2 NBR x

123 1 O-ring, Ø228 x 4 NBR x

124 1 Shaft sealing Hastelloy C276 x

125 1 End cover Super Duplex

126 2 Pin, Ø10,5 x 20 Super Duplex x x

127 2 Screw, M6 x 16 AISI 316 x

128 15 Screw, M8 x 90 AISI 316 x

142 1 Washer for shaft seal PP x

147 1 Screw, M8 x 16 AISI 316 x

1 Service instruction x x

22.	� Spare parts list for  
PAHT 256-308



Parts list	 PAHT and PAHT G pumps

25521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

23.	� Exploded view for 
PAHT 256-308



Parts list	 PAHT and PAHT G pumps

26 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

  

18
0B

43
70

 - 
Se

al
 s

et
 

(P
A

H
T 

G
 2

56
-3

08
)

18
0B

43
69

 - 
Cy

lin
de

r b
ar

re
l s

et
 

(P
A

H
T 

G
 2

56
-3

08
)

18
0B

43
67

 - 
Va

lv
e 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
56

-3
08

)

18
0B

43
66

 - 
Re

ta
in

er
 s

et
 

(P
A

H
T 

G
 2

56
-3

08
)

18
0B

43
68

 - 
Pi

st
on

 s
et

 
(P

A
H

T 
G

 2
56

-3
08

)

18
0B

43
31

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 2
56

)

18
0B

43
32

 - 
Sw

as
h 

pl
at

e 
se

t 
(P

A
H

T 
G

 3
08

)

Pos. Qnt. Designation Material

1 1 Housing Duplex / PEEK

2 2 Pin Ø6 x 10 AISI 316 x

2 1 Pin Ø6 x 10 AISI 316 x

3 4 Bleeding plug G 1/4" Super Duplex x

4 4 O-ring Ø11 x 2 NBR x

5 17 Screw M8 x 30 AISI 316 x x

9 1 O-ring Ø228 x 4 NBR x x x x

10 2 O-ring Ø9,19 x 2,62 NBR x

11 1 End cover CW Duplex

13 2 Screw M8 x 16 AISI 316 x

31 1 Swash plate Super Duplex x x

34 2 Pin Ø10,5 x 20 Duplex x x x

61 1 Cylinder barrel Super Duplex / PEEK x

62 4 Spring Duplex x

63 1 Spring guide PP x

64 1 Retainer guide Super Duplex x

65 1 Retainer plate Super Duplex x

66 9 Piston Super Duplex / PEEK x

67 1 Key 12 x 8 x 70 AISI 316 x

71 1 Ass. retainer Super Duplex / PEEK x

91 1 Port plate Super Duplex / PEEK x

92 1 Valve plate Super Duplex x

93 9 Back up ring PTFE x x

94 9 O-ring Ø30,2 x 3 NBR x x

121 1 Port flange Duplex

122 1 O-ring Ø68 x 2 NBR x

123 1 O-ring Ø228 x 4 NBR x

124 1 Shaft sealing Hastelloy C276 x

125 1 End cover Super Duplex

126 2 Pin Ø10,5 x 20 Super Duplex x

127 2 Screw M6 x 16 AISI 316 x

128 15 Screw M8 x 90 AISI 316 x

142 1 Washer for shaft seal PP x

145 4 Locking nut M12 AISI 316 x

147 1 Screw M8 x 16 AISI 316 x

1 Service instruction x x

24.	� Spare parts list for  
PAHT G 256-308



Parts list	 PAHT and PAHT G pumps

27521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

25.	� Exploded view for 
PAHT G 256-308



Parts list	 PAHT and PAHT G pumps

28 521B1237  /  DKCFN.PY.011.A1.02  /  10.2013

Danfoss can accept no responsibility for possible errors in catalogues, brochures and other printed material. Danfoss reserves the right to alter its products without notice. 
This also applies to products already on order provided that such alterations can be made without subsequential changes being necessary in specifications already agreed.
All trademarks in this material are property of the respective companies. Danfoss and the Danfoss logotype are trademarks of Danfoss A/S. All rights reserved.

Danfoss A/S
High Pressure Pumps
DK-6430 Nordborg
Denmark

26.	 Tool sets  

18
0Z

02
35

 - 
To

ol
 s

et
 

(P
A

H
T 

/ P
A

H
T 

G
 2

-6
.3

)

18
0Z

02
35

 - 
To

ol
 s

et
 

(P
A

H
T 

/ P
A

H
T 

G
 2

-1
2.

5)

18
0Z

02
36

 - 
Sh

af
t s

ea
l t

oo
l s

et
 

(P
A

H
T 

20
-3

2)

18
0Z

02
37

 - 
Sh

af
t s

ea
l t

oo
l s

et
 

(P
A

H
T 

50
-9

0)

18
0B

42
59

 T
oo

l s
et

 
(P

A
H

T 
25

6-
30

8)

Designation

Shaft bush, torpedo x x x x

Press tool x x x x

Mounting screw x x x x

Allen key, 6 mm x

Adjustable pin wrench x

Combination wrench, 10 mm x

Combination wrench, 13 mm x

Nut, M8 x 6.5 x 13 x

Guide bolt, M8 x 140 x

Shaft seal extractor, Ø45 x

Press bush, Ø45 x

Eye bolt, M8 x

Press bush for valve plate x

Stop for retainer plate x

Screw, M8 x 20 x

Screw, M8 x 70 x


	Frontpage of Parts list 
	Table of Contents
	1.	General
	2. Spare parts list for 
PAHT 2
	3. Exploded view for 
PAHT 2
	4. Spare parts list for 
PAHT G 2
	5. Exploded view for 
PAHT G 2 
	6. Spare parts list for 
PAHT 3.2-6.3
	7. Exploded view 
for PAHT 3.2-6.3
	8. Spare parts list for 
PAHT G 3.2-6.3
	9. Exploded view for 
PAHT G 3.2-6.3
	10. Spare parts list for 
PAHT 10-12.5
	11. Exploded view for 
PAHT 10-12.5
	12. Spare parts list for 
PAHT G 10-12.5
	13. Exploded view for 
PAHT G 10-12.5
	14. Spare parts list for 
PAHT 20-32
	15. Exploded view for 
PAHT 20-32
	16. Spare parts list for 
PAHT G 20-32
	17. Exploded view for 
PAHT G 20-32
	18. Spare parts list for 
PAHT 50-90
	19. Exploded view for
PAHT 50-90
	20. Spare parts list for 
PAHT G 50-90
	21. Exploded view for
PAHT G 50-90
	22. Spare parts list for 
PAHT 256-308
	23. Exploded view for
PAHT 256-308
	24. Spare parts list for 
PAHT G 256-308
	25. Exploded view for
PAHT G 256-308
	26.	Tool sets
	Contact information Danfoss A/S

